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No significant improvement of symptoms after 1 months of 

compliant use 

 

No significant improvement of symptoms after 2 months of 

compliant use 

STEP 2: REGULAR INTRANASAL STEROID (INS) to be used during periods of allergen exposure 
• Advise that the onset of action is 6 to 8 hours after the first dose, but the maximal effect not seen until after 2 weeks. 

• Review after 2 to 4 weeks. 

• Beclomethasone dipropionate 50mcg/dose nasal spray 2 sprays in each nostril BD; once symptoms controlled reduce to 1 spray in each 
nostril BD  or Budesonide 64mcg/dose nasal spray 2 sprays in each nostril OD; once symptoms controlled reduce to 1 spray in each nostril OD 
or Mometasone furoate 50mcg/dose nasal spray 2 sprays in each nostril OD; once symptoms controlled reduce to 1 spray in each nostril OD 
or Fluticasone propionate 50mcg/dose nasal spray 2 sprays in each nostril OD ; once symptoms controlled reduce to 1 spray in each nostril 
OD. 

• Please refer to HWE ‘Intranasal corticosteroids for allergic rhinitis’ recommendation (link) for further information. 

 

STEP 1: ORAL ANTIHISTAMINE (OAH)  
e.g. Cetirizine 10mg OD or Loratadine 10mg OD are available OTC. 

 

MILD  
Patients should be given advice on self-management strategies.  

 
 

MODERATE/SEVERE 
Troublesome symptoms; impaired daily activities; sleep 

disturbance. 

 
 

STEP 3: Add INTRANASAL ANTIHISTAMINE (INAH) review after 2 to 4 weeks – STOP OAH 

Azelastine Hydrochloride (e.g. Rhinolast®) 140mcg/dose nasal spray (POM) 1 spray in each nostril BD. 

 

 

RED FLAGS FOR URGENT REFERRAL TO ENT SPECIALIST 

Arrange an urgent two-week wait referral to ENT if there are Red flag features such as unilateral blood-stained nasal discharge or unilateral nasal 

obstruction associated with purulent discharge persisting for >3 weeks. 

Step 1 

If ineffective after 1 month compliant use 

Note: Doses are for adults; for use in children please refer to the children’s BNF. (See BNF for more information on all drug therapies). 
 

The Duration of Treatment should correspond to the period of allergenic exposure. 
 

If a person has uncontrolled symptoms following initial self-management strategies and drug treatment, consider stepping up treatment: 

• If there is persistent watery rhinorrhoea despite combined use of an intranasal corticosteroid and oral antihistamine, add in an intranasal 
anticholinergic such as ipratropium bromide. 

• If there is persistent nasal itching and sneezing, options are to add in a non-sedating oral antihistamine to be used regularly rather 
than 'as needed'. 

• If the person has ongoing symptoms and a history of asthma, consider adding in a leukotriene receptor antagonist such as montelukast 
to an oral or intranasal antihistamine. 

• Nasal congestion: Add in a short-term intranasal decongestant such as ephedrine (OTC) or xylometazoline (OTC) for up to 5 to 7 
days, depending on the person's age and preparation used. 

• If the person has severe, uncontrolled symptoms that are significantly affecting quality of life, consider prescribing a short course of oral 
corticosteroids to provide rapid symptom relief, such as:  

o For adults: prednisolone 0.5mg/kg in the morning for 5 to 10 days.  

o For children: prednisolone 10 to 15 mg in the morning for 3 to 7 days.  
Advise the person to continue using an intranasal corticosteroid preparation, to allow improved intranasal drug penetration. 
 

 

Consider arranging referral for specialist assessment and management to an allergy or ear, nose, and throat (ENT) specialist if:  

• There is predominant nasal obstruction and/or a structural abnormality such as deviated nasal septum which makes intranasal drug treatment 
difficult — arrange referral to ENT.  

• There are persistent symptoms despite optimal management in primary care — consider referral to an allergy specialist for allergy testing and 
possible immunotherapy treatment. 

• The diagnosis is uncertain: consider referral to an allergy or ENT specialist, depending on clinical judgement. 
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STEP 4: INS + INAH combined 

Fluticasone/Azelastine (e.g. Dymista®) 137mcg/50mcg/dose nasal spray (POM) 1 spray in each nostril BD (>12 years). 

 

 

https://www.hweclinicalguidance.nhs.uk/all-clinical-areas-documents/download?cid=3316&checksum=8ce5d989374d216a867cdc8871484b43
https://cks.nice.org.uk/allergic-rhinitis#!scenarioRecommendation
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References: NICE CKS Allergic Rhinitis August 2021, BSACI Guideline for the diagnosis and management of allergic and non-allergic rhinitis (2017) 

. 
 

Version  2.0 Harmonisation of Hertfordshire Medicines Management Committee (HMMC) guidance and West Essex Medicines 
Optimisation Programme Board (WEMOPB) guidance updates include: 

• Rebadging with HWE ICB and removal of ENHCCG and HVCCG headers 

• Review date removed and replaced with standard statement.  

Developed by Acknowledgments to West Essex CCG, produced by ENHCCG and HVCCG PMOT 

Approved by HMMC 

Date approved/updated March 2022 

Review date:  The recommendation is based upon the evidence available at the time of publication. This recommendation will be reviewed 
upon request in the light of new evidence becoming available.  

Superseded version 1.0 Links to CCG repaired 

 

https://cks.nice.org.uk/allergic-rhinitis#!scenario
https://onlinelibrary.wiley.com/doi/full/10.1111/cea.12953

